
 
Summary File ONLY  

 
 

PLEASE BE AWARE THAT 
THIS PDF FILE 

CANNOT BE PRINTED 
 
 

IT IS BROWSABLE ON-SCREEN ONLY AND IS PROVIDED 
FOR YOUR INFORMATION TO DECIDE WHETHER TO 

BECOME A PROSPECTIVE TENDERER ONLY 
 

Note: This file may contain a brief scope statement, or an 
extract from the RFT documents, or a full exhibited copy – 

depending on the specific circumstances. 
 
 
 
 

To participate in this tender process you MUST first download or 
order a full copy of the Request for Tender (RFT) documents, 

including the respondable components, and any addenda issued 
to date. 

 
To do this return to the RFT web page on this web site and copy 
the RFT documents to your own computer or network – the blue 
[...]
extent practicable, effectively control the risks by design or, where this is not practicable, by 
operational requirements. Document and report on, as part of regular design reports, the review 
and the identification of hazards/risks, opportunities and controls, including any operational 
requirements. 

Induction and Training 
As part of the implementation of the Project Environmental Management Plan: 

• identify the environmental training, including environmental awareness and 
management training, needs of all personnel involved in the work under the Contract in 
conjunction with the Project Training Management Plan; 

• ensure all persons working on or visiting a work site complete, and display evidence of 
completing, environmental induction prior to entering the work site (though visitors 
may enter a work site without completing an induction if accompanied by a person 
who has attended a site induction) as part of industry and site induction required; and 

• maintain records of environmental training and induction. 

Incident Management 
Before commencing any work on the Site, nominate to the Superintendent the persons who will 
be responsible for investigating environmental incidents and initiating corrective actions 



2. PRELIMINARIES 
 

Lake Cargelligo WTP DAF Pre-Treatment - D&C Tender 
Contract No: 02/2009 Revision Date:  23/04/09 
File  U:\WatrServ\Proj\Lachlan_SC\DAF_Aug\3_Deliv\3_Design\SpecDoc\Final_Final\Final\Contractual_1.doc Page 2-12 

outside normal working hours.  Nominate procedures for contacting them.  Notify promptly 
any changes to such nominations and procedures. 

Failure to comply 
If at any time the Contractor has not carried out its environmental management obligations 
under the Contract, then notwithstanding any other provisions of the Contract, no payment is 
due to the Contractor until the 7th day after the required action has been carried out. 

6.2 WASTE MANAGEMENT 

Requirement 
Implement waste minimisation and management measures, including: 

• recycling and diverting from landfill surplus soil, rock, and other excavated or 
demolition materials, wherever practical; 

• separately collecting and streaming quantities of waste concrete, bricks, blocks, timber, 
metals, plasterboard, paper and packaging, glass and plastics, and offering them for 
recycling where practical. 

Ensure that no waste from the Site is conveyed to or deposited at any place that cannot lawfully 
be used as a waste facility for that waste. 

Monitoring 
Monitor and record the volumes of waste and the methods and locations of disposal. 
Submit a progress report every two months, and a summary report before Completion, on the 
implementation of waste management measures, including the total quantity of material 
purchased, the quantity purchased with recycled content, the total quantity of waste generated, 
the total quantity recycled, the total quantity disposed of and the method and location of 
disposal in the form of a Waste Recycling and Purchasing Report available on the Internet at: 
www.managingprocurement.commerce.nsw.gov.au/contract_management/cm_sf_waste_recycl
ing_and_purchasing_report.doc 
With the Waste Recycling and Purchasing Report, submit waste disposal certificates and/or 
company certification confirming appropriate, lawful disposal of waste. 

6.3 WORK METHOD 
If the Contract prescribes a particular work method or the Principal or Principal’s 
Representative directs that a particular work method must be used to the exclusion of the other 
work methods, then that work method is part of the Contract. 
Otherwise, the work method is not part of the Contract and the Contractor is free to use any 
work method.  This is so even though, before or after acceptance of the tender, the Contractor 
made known to the Principal the Contractor’s proposed work method and the Principal 
accepted or approved it. 
If the work method is not part of the Contract, the fact that the proposed work method is 
impractical or impossible or the Contractor, with or without the approval of the Principal’s 
Representative, uses another work method will: 

• not entitle the Contractor to make a claim on the Principal; 
• not be grounds for an extension of time for Practical Completion; and 
• not cause the Contract to be frustrated. 

 

7 MATERIALS AND WORKMANSHIP 

7.1 STANDARDS 
Where the Contract requires compliance with a standard or Code, unless otherwise specified 
that Standard or Code shall be the one current at the closing date for tenders, except for the 
Building Code of Australia, which shall be the one current at the Date of Completion. 
Where the Contract refers to an Australian Standard it does not preclude the adoption of a 
relevant international standard. 

http://www.managingprocurement.commerce.nsw.gov.au/contract_management/cm_sf_waste_recycling_and_purchasing_report.doc
http://www.managingprocurement.commerce.nsw.gov.au/contract_management/cm_sf_waste_recycling_and_purchasing_report.doc


2. PRELIMINARIES 
 

Lake Cargelligo WTP DAF Pre-Treatment - D&C Tender 
Contract No: 02/2009 Revision Date:  23/04/09 
File  U:\WatrServ\Proj\Lachlan_SC\DAF_Aug\3_Deliv\3_Design\SpecDoc\Final_Final\Final\Contractual_1.doc Page 2-13 

7.2 CLEANING UP 
All visible external and internal surfaces, including fittings, fixtures and equipment, must be 
free of marks, dirt, dust, vermin and unwanted materials, at Completion. 

7.3 SAMPLES 
Match any approved samples throughout the Works.  Give notice before commencing work 
affected by samples unless the samples have been approved.  Keep approved samples in good 
condition on the Site until Completion. 

7.4 TESTING 

Independent Testing Authority 
Any testing required to be by an independent authority shall be carried out by an authority 
registered with the National Association of Testing Authorities Australia (NATA) to perform 
the specified testing. 

7.5 PROPRIETARY ITEMS 
Identification by the Principal of a proprietary item does not necessarily imply exclusive 
preference for that item, but indicates the required properties of the item. 
The Contractor may offer an alternative to any proprietary item.  Apply in writing for approval 
to use the alternative.  The request must be accompanied by all available technical information 
and describe how, if at all, the alternative differs from the proprietary item and how it will 
affect other parts of the Works and performance of the Works. 
Except to the extent that the approval, if any, of the Principal includes a contrary provision, the 
approval is deemed to include the conditions that: 

• use of the alternative must not directly or indirectly result in any increase in the cost to 
the Principal of the Works; 

• the Contractor must indemnify the Principal against any increase in costs; 
• use of the alternative must not directly or indirectly cause any delay to the Works and if 

it does, the Contractor will compensate the Principal for any loss which the delay 
causes. 

 
 
 
 
 
END OF SECTION – PRELIMINARIES 
 
 



 

 

 

 

 

 

 

Specification 
Lake Cargelligo Water Supply 

The Design and Construction of 
a Dissolved Air Flotation (DAF) 

Raw Water Pre-Treatment 
System for the Lake Cargelligo 

Water Treatment Plant  
Tender No. 0900677 

Contract 02/2009 
 

 

Specification  

 

 

 
 

Funding Partner: 

NSW Department of Water and Energy 

Document Prepared by: 

 
NSW Water Solutions     APRIL 2009



 



 TECHNICAL 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

TECHNICAL 
 

DESIGN AND CONSTRUCTION OF DAF RAW WATER PRE-TREATMENT SYSTEM FOR LAKE CARGELLIGO WTP 
File: u:\watrserv\proj\lachlan_sc\daf_aug\3_deliv\3_design\specdoc\final_final\final\technical general_1.doc Revision date: 21/04/09 
Contract No.  02/2009  



 

 

 

 



SECTION 3:  TECHNICAL SUB-SECTON 1 – GENERAL  

1 GENERAL 

1 EXISTING SCHEME 

1.1 OVERVIEW 
Lake Cargelligo is a township with a population of approximately 1300 located in the western section 
of Lachlan shire, approximately 550km west of Sydney. In 2003 an ultra filtration membrane water 
treatment plant with a daily peak production capacity of 4.5ML was commissioned for the supply of 
potable water to the Lake Cargelligo Township and the villages of Tullibigeal, Murrin Bridge and 
Kikoira. The primary water source for the treatment plant is the Lake Cargelligo storage which is 
supplied from the Lachlan River. 

Raw water quality has deteriorated greatly since the plant was commissioned, due to unprecedented 
drought conditions within the Lachlan Valley Catchment to the extent where the treatment process has 
failed for prolonged periods. The current treatment process has a capacity to treat raw water with 
turbidity levels below 80 NTU and algal levels not exceeding 250,000 cells per millilitre or a biomass 
equivalent volume not exceeding 5 mm3 per litre. Raw water extracted from the Lake Cargelligo 
storage has exhibited turbidities at times as high as 974 NTU and algal counts have been as high as 
45,000,000 cells/mL with a biomass equivalent volume of 334 mm3/L. 

Lachlan Shire Council has decided to construct a Dissolved Air Floatation (DAF) system to provide a 
raw water pre-treatment that will allow the ultra filtration membrane water treatment plant to perform 
within its design parameters under highly deteriorated raw water conditions thus ensuring a secure 
and safe potable water supply. 

1.2 EXISTING WATER SUPPLY SYSTEM 
The existing Lake Cargelligo water supply system consists of a water treatment plant (WTP) with a 
peak production capacity of 4.5ML/d. Water is pumped from Lake Cargelligo storage by submersible 
pumps, to a feed tank at the WTP. Polyaluminium chloride (PACl) as coagulant and hydrochloric acid 
for pH correction are dosed into the water before entering the feed tank. From the feed tank water is 
pumped through Amiad screen filters and then through two skids of pressure membranes filters. From 
the two skids of pressure membrane filters water then passes through Granulated Activated Carbon 
(GAC) filters. This water is then chlorinated using sodium hypochlorite and discharged on-site into 
the 4.0ML town water supply reservoir. The water gravitates to the township from the town water 
supply reservoir. Backwash water for all membrane backwashing is sourced from the town water 
supply reservoir. 

Backwash water from the Amiad screen filters, membrane filters and GAC filters is collected in a 
wastewater holding tank and treated in a Dissolved Air Flotation system. The sludge from the DAF 
system is discharged to the drying beds, while the water recovered is recycled to the raw water feed 
tank. Chemical cleaning of the membranes is also undertaken periodically. Wastewater from 
membrane chemical cleaning is discharged to evaporation ponds at site.  

Drawing No 0101341-501 shows the Process and Instrumentation Diagram of the existing WTP. 

2 NEW SCHEME 

An off-take from the current inlet raw water pipeline to the WTP will provide the raw water to the 
new DAF pre-treatment system. PACl and hydrochloric acid will be dosed into the new raw water 
pipeline to the DAF plant. An in-line static mixer shall be provided for effective mixing of the 
chemicals in the water. Pre-treated water from the DAF units will be collected in a tank and discharge 

DESIGN AND CONSTRUCTION OF DAF RAW WATER PRE-TREATMENT SYSTEM FOR LAKE CARGELLIGO WTP 
File: u:\watrserv\proj\lachlan_sc\daf_aug\3_deliv\3_design\specdoc\final_final\final\technical general_1.doc Revision date: 21/04/09 
Contract No.  02/2009 1 of 19 



SECTION 3:  TECHNICAL SUB-SECTON 1 – GENERAL  

via a pipeline back to the suction side of the existing WTP feed water pumps. Flooded suction 
conditions shall be maintained at all times with this arrangement. 

The float and the settled sludge from the DAF unit will be discharged to the existing sludge lagoons.  

3 SCHEME OPERATION AND CONTROL 

The operation and control of the proposed scheme shall remain the same except where required in the 
tender specification. Operation and control changes include, but are not limited to, instead of the raw 
water being pumped to the existing feed tank it shall be pumped to the proposed DAF raw water pre-
treatment system. Treated water from the DAF pre-treatment system shall be connected directly to the 
suction side of the feed water pumps. Control of the raw water pumps at the Lake raw water pump 
station shall be by level in the DAF balance tank. The subsequent process shall be the same as the 
existing system. 

The backwash wastewater generated by the existing WTP shall be pumped to the inlet of the DAF 
pre-treatment system. The wastewater generated from the float and underflow of the DAF system 
shall be discharged to the existing sludge lagoons. The supernatant from the sludge lagoons shall 
discharge to the existing drying beds supernatant pump pit from where it shall be pumped to the 
existing evaporation ponds. 

4 EXTENT OF WORKS 

This Contract covers all the work, except the civil and structural work, to Design and Construct a 
Dissolved Air Flotation (DAF) raw water pre-treatment system for the Lake Cargelligo WTP. 

The tenderers are encouraged to submit a price to carry out all the work including the civil and 
structural work as an alternative (optional) tender. 

4.1 PRELIMINARY DESIGN 
The preliminary design shall include the following works: 

(i)  Modifications to site layout plans showing layout of the existing WTP, DAF, 
lagoons, tanks, and other structures and the equipment loadings (weight).  

(ii) Plan dimensions, elevations and sections through the equipment, tanks and pipework 
arrangements. 

(iii) Preliminary design of wastewater collection and transfer system with sufficient 
details, such as hydraulic levels of structures, lagoons, collection tanks, pumps, 
pipework diameters, location plan, layout.  

(iv) Layout and locations of plinths for all plant and equipment, including their weights. 

(v) Layout and locations of electrical equipment including the Main Switchboard, 
Motors, Instruments, Emergency Stop, cabling (conduits, ducts, etc.) routes, junction 
boxes, etc. 

(vi) A pipework arrangement drawing showing interconnections to all the other pipework 
at the Limits of Contract, in particular: 

• Required diameters of the pipes and types of connection e.g. flanges, sockets 
or spigots; 

• Required invert levels; 

DESIGN AND CONSTRUCTION OF DAF RAW WATER PRE-TREATMENT SYSTEM FOR LAKE CARGELLIGO WTP 
File: u:\watrserv\proj\lachlan_sc\daf_aug\3_deliv\3_design\specdoc\final_final\final\technical general_1.doc Revision date: 21/04/09 
Contract No.  02/2009 2 of 19 



SECTION 3:  TECHNICAL SUB-SECTON 1 – GENERAL  

• Exact location of the pipe connections at the Limits of Contract with relation to 
the WTP. 

(vii) Hydraulic Profile Drawings and Process and Instrumentation Diagrams. 

(viii) Total power requirements (maximum demand) for the operation of the pre-treatment 
system and all ancillary items.  List of all motors and other loads.   

(ix) Identify Hold and Witness Points during the design and construction of the plant to 
verify that the civil works, foundation plinths, etc. will suit the installation of 
equipment supplied under this contract, if the Civil work is constructed under a 
separate Contract. 

4.2 DETAILED DESIGN AND CONSTRUCTION 
Detailed design, supply, install and construct the following: 

(i) All process, mechanical and electrical equipment instrumentation and control system including 
the wastewater treatment system required for the DAF system; 

(ii) Mixing arrangement in raw water pipeline downstream of chemical dosing and backwash 
water return stream injection points; 

(iii) Relocate the existing magflow meter above ground to the raw water line entering the DAF unit 
and provide signals from the magflow meter to start the chemical dosing pumps and the DAF 
system; 

(iv) Chemical dosing pipework from dosing pumps to dosing point on inlet raw water line; 